| s MATERIAL TEST & INSPECTION CERTIFICATE & EE-G  Pusan fitting Corporation
ﬁv—:.n_._hunﬂ DODSON GLOBAL INC. #39, Noksansandan 46-ro, Gangseo-gu, Busan, Korea
Project Name According to TEL: 82-51-832-2100
Project No DIN 50049 3.1 / EN 10204 3.1 /1SO 10474 3.1 FAX: 82-51-832-2103
Po No 247184TX httpwwew. pusaniitting com
[sPEC. FOR MATERIAL ASTM A234 WPB-182 & ASME SA234 WPB(ASME BPVC.ILA-2017) CERTIFIGATE NO. PM200309 - 07
[SPEC. FOR INSPECTION ASME B16.9 (Wrought Buttwelding Fittings)-2018 Smﬂmm.mza A:HOT FORMED WITH FINAL(620TC ~980C) DATE FOR ISSUE " |2020.03.09
_m.;wdzc MATERIAL CARBON STEEL SEAMLESS. PIPE VISUAL & DIMENSION GOOD
No SEQ/LINE/ITEM NO ITEM SCH, NPS Qty HCN HT NDE / PMI Remark
| 90D ELBOW LR STD 16 63 A2683 A
2 90D ELBOW LR XH 16 16 Al3ll A
CHEMICAL COMPOSITION ( wt. % TENSILE TEST IMPACT TEST(ftIbf) Hydro Tesi
] . c Si Mn P S Ni Cr Mo Cu \ C.E SPHC NYASE I|miES EL | RA | Hardness|| Temp(C) | Size(2m-y) (MPa)
No HCN X100 | x100 | =100 | x1000 | x1000 | x100 | x100 | x100 | x100 | x!00 ksi | ksi | % % HBW
MIN 10 29 MIN | 35 60 22 Min() Ave.() Pressure / result
MAX | 25 106 | 50 | 58 | 40 | 40 | 15 | 40 3 0.50 | MAX 95 197 Act. Ave.
1 A2683 L 19 24 48 13 6 I 4 0 2 0 0.280 i5 38 64 475 1317132
2 Al311 L | 20 | 26 | 58 12 5 4 10 0 1 1 0322| L | 40 [ 68 |3Ls 131/135
Note. WE CERTIFY THIS MATERIAL HAS BEEN MANUFACTURED AND EXAMINED IN ACCORDANCE WIT
1) L2 LADLE ANALYSIS , P: PRODUCT ANALYSIS , HON : Heat Control Number REQUIREMENTS OF THE SPECTFICATION AND THE RESULTS OF ALL EXAMINATION ARE AC ;
2) NACE MROI75/ISO 15156-2:2015 MQ 0
REVIEWED BY : WITNESSED BY :

MANAGER OF QUALITY

PFC-QP-5 [5-04(Rev.3)-20160406
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